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Sample
ID

Depth of Wear, inches

0 minutes 5 minutes 15 minutes 30 minutes 60 minutes

Control 1

Control 2

Control 3

0.000
0.000
0.000

0.008
0.004
0.005

0.012
0.008
0.010

0.021
0.016
0.018

0.038
0.033
0.036

Averaoe 0.000 0.006 0.010 0.0i8 0.036

Product A - 1

Produc{ A - 2
Product A - 3

0.000
0.000
0.000

0.006
0.006
0.005

0.012
0.o12
0.010

0.022
0.022
0.0'18

0.041

0.040
0.036

Averaoe 0.000 0.005 0.012 0.021 0.039

Product B -1

Product B -2

Product B -3

0.000
0.000
0.000

0.005
0.005
0.003

o.412
0.o11

0.009

0.023
o.o2?

0.017

0.040
0.037
0.033

Averaqe 0.000 0.004 0,011 0.021 0.037

Product C - 1

Product C - 2
Frociud e - 3

0.000
0.000
0.000

0.005
0.004
0.006

0.015
0.011

0.011

0.024
0.018
0.015

0.043
0.035
0.020

Averaqe 0.000 0.005 0.012 0.019 0.036

Product D - 1

Product D - 2
Pioaluct D - 3

0.000
0.000

0.000

0.004
0.003
U.UW

0.009
0.oo7
0.010

0.0'r 8

o.013
0.018

0.035
0.026
U.UJ3

Av€raqe 0.000 0.003 0.008 0.016 0.032

Test Results of ASTltl C 779 - 05 Abrasion Resisiance
of Horizontal Concrete Surfaces Procedure a - Revolving Disks

of Testing of Four Products ldentified as d B, G, and Dlll

Not66:
{t) Tests waie pedomied on l2i12x3-in. onci€td Slabs fabri€tad et CTLGroup.

Concrete slabs rere moist cur€d for 14 dala at at 73.5 ! 3 oF and then cured for additional 14 da)s

at73t 3oFand50t4%RH.
Prcducts rere applied to slab swfae aner 28 days ot cwing ac@rding to Provided mmmendalions .

Abrasion testing was perfomed between 7 and 10 days ater prcducts'applicaion.
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